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Thl; report contains the reference to the test method, purpose, test procedure, rounding
pro:eduree, preparation and conditioning of specimens, description of materials, test and post
teal observation data, and test results,

IL	 TEST METHOD

The test was conducted in accordance with ASTM E 84, "Standard Test Method for Surface
Burling Characteristics of Building Materials," The 25-foot tunnel method is also described by
NFI'A 255 and UL 723.

PURPOSE

The purpose of the test is to determine the relative performance of the test material under
star dardized fire exposure. Results are given for Flame Spread and SmoketDeveloped Index.
The values obtained from burning the test material represent a comparison with that of 1/4"
inorlanic reinforced cement board expressed as zero and red oak flooring expressed as 100,

The flame spread results of 25-foot tunnel tests are frequently used by building code officials
and regulatoryagencies in the acceptance of interior finish material for various applications.
The most widely accepted classification system is epitomized by the National Fire Protection
Association Life Safety Code, INIFPA 101:

Class A'
	

0 - 25 flame spread
	

0-450 smoke developed
Class B"
	

26 - 75 flame.spread
	

0-450 smoke developed
Class C'	 76 - 200 flame spread

	
0-450 smoke developed

'Class A, B and C correspond to I, Il and III, respectively, in other codes such as UBC
and BOCA.

This flame spread classification system is based on the premise that the higher the flame spread
numbers, the greater the fire spread potential. The actual relationship between the numbers
developed under this test and Ilfe safety from fire has not been adequately established.

IV. TEST PROCEDURE NOTES

The I urnace wes preheated to a minimum of 150°F as measured by an 18 AWG thermocouple
embedded In cement 1/8" below the floor surface of the chamber, 23-1/4' from the centerline of
the ignition burners. The furnace was then cooled to 105°F (± 5°F) as measured by a
thermocouple embedded 1/B" below the floor surface of the test chamber 13' from the fire end.

Prior 10-minute tests with 1M" inorganic reinforced cement board provided the zero reference for
flame. spread. Periodic 10-minute tests with unfinished select grade red oak flooring provided for
the 130 reference for flame spread and smoke developed as noted in Section III.
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A,	 Flame Spread

The flame spread distance is observed and recorded at least every 15 seconds or every
2 beet of progression. The peak distance Is noted at the tirne of occurrence. The flame spread
distance is plotted over time. The total area under the flame spread distance-time curve Is
determined; flame front recessions are ignored. The flame spread is then calculated as a
function of the area under the curve relative to the standard red oak curve area. • The value fors.
fla ne spread classification for the tested material may be compared with that of inorganic
ref iforced cement board and select grade red oak flooring.

B.	 Smoke Developed

The smoke developed during the test is determined by the reduction in output of a
photoelectric cell. A light beam vertically orientated across the furnace outlet duct is attenuated
by the smoke passing through the duct. The output of the photoelectric cell is related to the
obnouration of the light source through the duct caused by the smoke. A curve is developed by
plotting photoelectric cell output against time. The value of smoke developed is derived by
cal culatIng the net area under the curve for the test material and comparing this area with the
net area under the curve for unfinished select grade 23/32" red oak flooring.

V. FLAME SPREAD AND SMOKE DEVELOPED ROUNDING PROCEDURES

Single test calculated flame spread and smoke developed values arerounded to the nearest
mu ltiple of 6 and reported as the Flame Spread or Smoke Developed Index. Actual test values •
are available on request,

For multiple tests, the individual calculated flame spread and smoke developed values are
recorded, averaged, and the results rounded to the nearest multiple of 5. The averaged,
rou nied humber is reported as the Flame Spread or Smoke Developed Index.

VI. PRIEPARATION AND CONDITIONING OF TEST SAMPLES

Thne or four sections are generally used in the preparation of a complete test specimen which
is 2 )-1 n wide and 24' long. Materials 8' In length may be tested by using three sections 20-1/2"
wide by 8' long for a total specimen length of 24'. A 14" length of uncoated 16 gauge steel sheet
Is u.ared to make up the remainder of the test specimen; It Is placed at the fire end of the test
cha hber. Prior to testing, three 8' long sections of 1/4" inorganic reinforced cement board are
placed on the backside of the specimens to protect the furnace lid assembly. Test specimens
are conditioned at a controlled temperature of 73.4°F (± ST) and a controlled relative humidity of
50 j:5 percent.
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VII. MATERIAL TESTED

2) Burn. Number	 1

3) Average Thickness (in.) 	 .875

4) Average weight (lbs./eq.ft.) 	 3.667

5) Average Groove Depth (in.) 	 N/A

6) Product Description: 83316-A Bulletin Board, Color 2206, 6.0bm
The speciMens,Were adhered to 5/8" Type X Gypsum Board by the
manufacturer,:'-

7). Color	 Green

8) Surface	 Face side exposed

9) Sample':	 IvItSfactuter

 Of'Selection
	 02/2006

11) Mat2rial Description by	 Manufacturer

12) Method of:Mounting.: Self-supporting

13) Sample Conditioning (days)
	

8

VIII. TEST CONDITIONS AND DATA

1) Specimen Preheat Time (min.)

2) Tunnel. Brick. Temp. (deg.F)

3) Ign.-..tion Time (seconds)

4) Tim to End of Tunnel
or Plamefront Distance

5) Time-Distance Curve Area
(mirk./tt.)

) Fuel and Temperature

a) Fuel (cu.ft./min.)

b) Max. Vent End Temp_ (deg.F)

c) Time to Max. Temp. (min.)

7) After Flaming

2:00

102

37

11.5'(010:00

76.6

4.895

625

10:00

Yea
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IX. TEST RESULTS,*

Test resulEtpleUlated on the basis of the areasudder the curVes
of flame sprea*jetenbe and smoke developed versus time are provided..
in the table-44110fer calibration materials and for:

'	 •

83316-A Bulletin Board
;ColOr 2203, 6.0mm

.
Mater181.1104ription

Flame Spread
Index

Smoke Developed
Index

..	 ,	 .	 ,
iLghi.:01044451AiliftganicRuinforeedmfiMent Board 0 0
Retd	 ing 100 160

'2-110104' 40 450

OESERVATIWPC : rring to 23 feet.

REMAREB: ''The sample consisted of 3 pieces 95 inches long laid enditb
end.

CONOLUS/OES! Based on one test, the Flame Spread Inde x, caletil:ated
accordinc to ASTM E 84, meets Class B (Class II) - 75 Heir tinder flame
spread.

conformance co one cent ecandord le verified by a registered profeeelonal coplfter. tanniid ,O Enema]. renimM . Of ono
reem/te obtained from laboratory toot! Of temple products. The reunite may be annlled only.tmcht;prnducCd:ficted,Ond
should nos be coneerued en aealj.catelo to abhor vimil4r pxoeVat# of the mnnufpocurcr,: 'The kokk'dOin emOrregf(e.e,;;'
depowdmcdon of macerialn and product° when the cheerio:ion iv provided by the client. - T$W: T ;powe de nob'e r6tdoh4a5.mn
or a dicepprobition by the Maraw*Od V144.4444 4 oormor, ARFOOCIAV I.Oh of the materlal or sprOChaa . teetod. While..dhO.ript
may he nand tor eletdining prOOMC4 P444%44444; 14 may nos 44 "ea	 e0vMM,401.M5-



Flame Progression, Feet

Smoke MV

24 Ft. Temp, Deg. F

13 Ft. Temp, Deg. F

24 Fool Floor TC, Deg. F

59.41

2.31

622

227

145

Nbter \IVIWAPArkl101,41
VANINIONIVor

•
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Time, Minutes

Smoke Data
Max Temp

-	 t
lime

ispo-]

1400-

1200 -

0306-
score;;:  

LL 4
3
2 -
1 -a 	

04:03	 06:00	 06:00	 10 00	 00 00 02:00

min:s	 — TEMPERATURE
04:013	 06:00	 06:00

Time, Minutes
00 00	 02:00 19.10

min's
FLAMESPREAD PROGRESSIOMnine 'mites
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LABORATORY ACCREDITATION

HPVA Is a recognized ASTME 84 testing laboratory by the following building code orgsntwfdltine-urisfar
the Council of American Witting Officials Report No. NER-TL329 and 1080 Evaluation SeirriidernedeiC.

International Conference of Building Officials
Building Officials and Code AdmMIStraterS, International

•Southern Building Code Congreseintethational, Inc,

HPVA FLAME SPREAD PROPERTY VERIFICATION PROGRAM

The Hardwood Plywood & veneer Association provides a product property verification prOgrarrifortlemi
spread prcperties. This program is basett:cirr4itselection and testirig • Of,penrile Within a giveci..iirerXetiii*f,-::
line On the basis of that combination of factOrStriattheoreticallyshould ,givethe hiyhest rflanesIspreid • 't "
values. Stich factors As.panettniakneaS;.SPeciiib 'gravity, color of stein, type Of lirtifiatier y, surface •
texture, and product Mx are taken Into consideration in the selection of flarne;s0etS 'snipes.

• "..
While it is istandard procedure to intinde:SMoke developed yalues- in test reports, the HPVA label
identilea only the tame sprearfbiesai

•
The HPVA label Is evidenoe:thidtftrnarketingline has been tested and inspected in accordance with the
HPVA Flails Spread Inte#60bniiindtailicatirin' ,Orrigrafir Procedures:

•.
The HPVA label dispie ' 41, illkwititlicates conformance of the tested samples to the Type II gluebond
requirements as sett.; 1	 l.O.VA:Hit 1-2004 Standard For HartivroodAntiDecifiratiVORyWond,
and conformance to 	 kadass p (200 or fess) as determinedbY the test procedures described
in AVM E 84. Crept	 type of product; the label may also include otherinfOrmaliontudh as
structural snd for 	 Mfltlonrnt1ngs.
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